

Pediatric Blood Administration Quick Guide

Weight \leq 20 kg

- 1) 10ml/kg platelets
- 2) 20 ml/kg PRBC
- 3) 20ml/kg FFP
- 4) 20ml/kg PRBC
- 5) 20ml/kg FFP
- 6) 20ml/kg PRBC

Weight \geq 20 kg

- 1) 1 bag platelets
- 2) 1 bag PRBC
- 3) 1 bag FFP
- 4) 1 bag PRBC
- 5) 1 bag FFP
- 6) 1 bag PRBC

Considerations:

- **TXA**
 - give at beginning of blood administration
 - 15mg/kg loading dose over 10 min
 - Followed by 2mg/kg/hr. for 8 hr.
- **Ca Gluconate**
 - Give at the completion of each set
 - Ca Gluconate 100mg/kg over 10 min
- **Cryoprecipitate**
 - If fibrinogen <250
 - Give 2 units/10kg